PEALSENAHK

Kroompargitud veisenahk, must, trükimustriga.
Paksus: 2,8-3,0 mm

KEELENAHK

Keel on kroompargitud veisenahast, must, trükimustriga. 

Paksus: 1,2-1,4 mm.
NAHA TESTIMISE TULEMUSED

	Materjal
	Omadus
	Testimeetod
	Tulemus

	Pealsenahk
	Tõmbetugevus
	EN ISO 20344:2011
	≥ 28,3N/mm²

	
	Rebimistugevus
	EN ISO 20344:2011
	≥ 287,26 N

	
	Dünaamiline veeimavuse test
	EN ISO 5403-1
	6,32 %

	
	Kroomisisaldus
	
	≤ 3mg/kg

	
	Hõõrumistest kuivalt
	EN ISO 11640:2018
	4/5

naha sisekülg:  4/5

	
	Hõõrumistest märjalt
	EN ISO 11640:2018
	3

naha sisekülg : 3

	Keelenahk
	Rebimistugevus
	EN ISO

20344:2011
	124,78 N
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Rapor No SA2024-0051
Test Report No

Milsterinin Adi/ Adresi AS SAMELIN
Customer Name/Adress

Numune Kayit No $2024-0051
Order No

Numunenin Adi ve Tarifi 240450000501 S3 DOLARO BLACK 2,8-3,0 mm
Name and Identity of Test ltem

Numunenin Kabul Tarihi 8.03.2024
The Date of Receipt of Test Item

Agiklamalar

Explanations

Deneyin Baslangig Tarihi 11.03.2024

Start of the Experiment Date
Deneyin Bitis Taril
End of the Experiment Date

Raporun Sayfa Sayisi 2
Number of Pages of the Report

12.03.2024

[Deney ve veya lgiim sonuglan, genisletilmis Sigim bel
eden sayfalarda verilmitir.

The test and/or measurement results, the uncertaintes ( if applicable ) with confidence probabilty and test methods are given on the following pages which are
part of this report.

i (olmasi halinde ) ve deney metotian bu sertifikanin tamamlayici kismi olan takip

Report Date Miihiir Laboratory Supervisor Approval by
12.03.2024 Seal MELTEM KUTLU MELTEM KUTLU

B /e

[Bu rapor, laboratuvann ya: ‘olmadan kismen Kopyalanip gogaftilamaz. Imzasiz ve muhirsuz raporiar gegersizdir.Test sonuglan laboratuvanmza
teslim edilen numuneve aittir.
(This report shall not be reproduiced other than in full exccept with the permission of the laboratory. Testing reports without signaturs and seal ars rot valid. Test

results are belongs to sample that delivered to our laboratory.)

Sepiciler Gaybasi Deri San. Tic.A.§
M.Kemal Atatiirk Mah. lzmir Aydin Asf. Cad. No: 110 Torbali IZMIR
Phone: +90 232 8505000 Fax: +90 232 850 50 92 e-mail: info@sepici.com.tr

Dokiiman No: LAB.RP.01 Yayin Tarihi: 11.5.2022 Revizyon No/Tarihi:00 Sayfa: 12




[image: image2.jpg]TEST REPORT

ORTAM SARTLART 23+2 °C
Envir nation: 50 + 5 humidity
Test AdTest Name Sonug/Result Unit Method Requrements e
THICKNESS 29 mm 150 2589:2016 2830mm 3
TENSILE STRENGTH 283 N/mm? EN1SO 20344:2011 min. 20 N/mm? 3
item 6.4
TEAR STRENGTH 287,26 N ENEO2sH 2011 min. 150N 3
item 6.3
max. %20
DYNAMIC WATER RESISTANCE 632 % EN 150 5403-1 ; 3
360 minutes
ENISO 20344:2011 higher than 0,8
WATERVAPOUR PERMABILITY 51 me/(cmh) ey sl 3
PH-VALUE 357 - ENISD203442011 min. 3 3
item 69
COLOR FASTNESS- DRY
Smoathside s Min. class 3at 10,50 .
and 100 rounds.
Grey Scale ENISO 11640:2018 e
Flesh Side 3 ha.ch 2 3
rounds.
COLOR FASTNESS- WET
. Min. class 3at 10,50
Stmooth skla s and 100 rounds. 3
Grey Scale ENISO 11640:2018 i hssatio
Flesh side 3 iy cass o 3
rounds.
TOTAL EVALUATION = PASS
E: Evaluation; P: Pass, F: Fai, NR; Not Requirement, N.D; Not Deected
Report Date  Miihiir Laboratory Supervisor Approval by
12.03.2024 Seal MELTEM KUTLU MELTEMKUTLU

T S

G rapor, 13bor akivarin yazii lin olmadan Kismen Kopyalanip Gogalbiamaz. Imzasiz ve mUnUr S0 raporiar Geqersiad i Test Somugiart aborativanmiza welim sdlien numuneye aiir

(This rport shall not be reproduced othor than in fllexcooptwith the pomission of the aboratoy. Testing reports without signature and seal aro not vaii. Test resuls aro belongs 1o samplo that
dolverod to our laboratory)

Sepicier Gaybas: Deri San. Tic A.§
M~Kemal Atatirk Mah. lzm Aydin Asf. Cad. No: 110 Torbalh IZMIR
~Phone: +90 232 8505000 Fax: +90 232 850 50 92 o-mail nfo@sepicicom.tr

Dokiman No: LAB.RP.01 Yayin Tarihi: 11.5.2022 Revizyon No/Tarihi:00 sayfa: 2/2
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Rapor No SA2024-0050
Test Report No

Miisterinin Adi/ Adresi AS SAMELIN
Customer Name/Adress

Numune Kayit No SA2024-0050
Order No

Numunenin Adi ve Tarifi 240450000502 TONGUE LEATHER BLACK 1,2-1,4 mm
Name and Identity of Test ltem

Numunenin Kabul Tarihi 8.03.2024
The Date of Receipt of Test Item

Agiklamalar

Remarks

Deneyin Baslangig Tarihi 11.03.2024
Date of Test

Deneyin Bitis Tari 12.03.2024
Date of Test

Raporun Sayfa Sayist 2

Number of Pages of the Report

[Deney ve veya lgiim sonuglan, genisletilmis Sigim bel
eden sayfalarda verilmitir.

The test and/or measurement results, the uncertaintes ( if applicable ) with confidence probabilty and test methods are given on the following pages which are
part of this report.

i (olmasi halinde ) ve deney metotian bu sertifikanin tamamlayici kismi olan takip

Report Date Miihiir Laboratory Supervisor Approval by
12.03.2024 Seal MELTEM KUTLU MELTEM KUTLU

B =

[Bu rapor, laboratuvann ya: ‘olmadan kismen Kopyalanip gogaftilamaz. Imzasiz ve muhirsuz raporiar gegersizdir.Test sonuglan laboratuvanmza
teslim edilen numuneve aittir.
(This report shall not be reproduiced other than in full exccept with the permission of the laboratory. Testing reports without signaturs and seal ars rot valid. Test

results are belongs to sample that delivered to our laboratory.)

Sepiciler Gaybasi Deri San. Tic.A.§
M.Kemal Atatiirk Mah. lzmir Aydin Asf. Cad. No: 110 Torbali IZMIR
Phone: +90 232 8505000 Fax: +90 232 850 50 92 e-mail: info@sepici.com.tr

Dokiiman No: LAB.RP.01 Yayin Tarihi: 11.5.2022 Revizyon No/Tarihi:00 Sayfa: 12
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STV GavBASIDERISAN VETICAS

ORTAM SARTLART 23£2 °C
(Envirenmental conditions) 50 £ 5 humidity
Test AdiTest Name Sonug/Result Unit Method Requiements bl
THICKNESS 132 mm 150 2589:2016 12-14mm 4
TENSILE STRENGTH 12512N N ENISO 13934-2:2014 min. 120N P
TEAR STRENGTH 12478 N ENISD 205442011 min. 120N 4
item 6.3
max. %20
DYNAMIC WATER RESISTANCE 792 % EN 150 5403-1:2011 4 4
120 minutes
TOTAL EVALUATION = PASS
E: Evaluation; P: Pass, F: Fai, NR; Not Requirement, N.; Not Defected
Report Date  Mihiir Laboratory Supervisor Approval by
12.03.2024 Seal MELTEM KUTLU MELTEMKUTLU

Vo /e

Buraper, aborativarin yazil Gl Gmadan Ksmen Kopyalantp Gogaliamas. Imzasi ve mGNGr Sz raporiar Gegersiadi Tstsomucian 1aboratavarizs il edlen rumneys S

(This rport shall not be reproduced othor than in fllexcoeptwith the pomission of the aboratory. Testing reports withoul signature and seal aro not vaild. Test resuls are belongs 1o samplo that
dotverod to our aboratory)

Sepicder Gaybas: Deri San. TicA.§
M~Kemal Atatirk Mah. [zmi Aydin Asf Cad. No: 110 Torbal IZMIR
~Phone: +90 232 8505000 Fax: +90 232 850 50 92 o-mail:nfo@sepicicom.tr

Dokman No: LAB.RP.01 Yayin Tarihi: 11.5.2022 Revizyon No/Tarihi:00 Sayfa: 2/2




